
WATER QUALITY MANAGEMENT OF GODAVARI RIVER 
IN NASIK CITY 

A DISSERTATION 
Submitted in partial fulfillment of the 

requirements for the award of the degree 
of 

MASTER OF TECHNOLOGY 
in 

CONSERVATION OF RIVERS AND LAKES 

By 

CHAVAN AJAY DAULAT 

• Ms4?J 
/\\\. I 

X 

ALTERNATE HYDRO. ENERGY CENTRE 
INDIAN INSTITUTE OF TECHNOLOGY ROORKEE 

ROORKEE-247 667 (INDIA) 

JUNE, 2008 



CANDIDATE'S DECLARATION 

I hereby declare that the work presented in this Dissertation report entitled 

"WATER QUALITY MANAGEMENT OF GODAVARI RIVER IN NASIK CITY" in 

partial fulfillment of the requirements for the award of the degree of Master of Technology 

in "Conservation of Rivers and Lakes" submitted in Alternate Hydro Energy Centre, 
[...]
locations at all times, a marked increase can be observed. Similarly, when dissolved 

oxygen is removed, there is an obvious improvement in the index values. Dissolved 

oxygen has been given the highest weightage (0.17), but the variation after its removal 

is found to be less than that of faecal coliform in many of the locations. BOD has been 

given a weightage of only 0.10, but its removal also shows an appreciable variation, 

which proves that it is a critical pollutant variable. When the pollutant variables are 

removed in combination, the index values further increase to indicate improved 

water quality. When the combination of faecal coliform and dissolved oxygen is 

removed, there is a big increase from the original index value. The other combinations, 

112 



i.e. faecal coliform — BOD and dissolved oxygen — BOD, also show appreciable increase 
from the original value, but less than that. of the faecal coliform — dissolved oxygen 

combination. When all three pollutant variables are removed, the index value shoots up to 

the "good" category, even touching the "excellent" that is NSFWQI observed 

between 85 to 92 at some points. This is a clear indication that these three variables 

are very important for a river monitoring programme. They are the main pollutants in 

the Godavari River. Faecal coliform comes from the direct discharge of sewage from 

the latrines on the river banks and also from open defecation mainly at downstream of 

the river. Low dissolved oxygen levels and high BOD are due to the solid and other 
waste dumped into the river 

113 



Calculations of NSFWQI of various water quality parameters are given in below. 

Table 5.1: Sample Calculations of NSFWQI for River Godavari at Nasik 

Year 2002 NSFWQI Sample Calculation for secondary Data 

Sampling 

Location 
Parameter Results Unit 

Individual 

Quality 

Rating (qi) 

Weight 

Factor 

(wi) 

Water 

Quality 

Index 

Dissolved Oxygen 6.34 % sat 5 0.17 

Faecal Coliform 218.3 MPN/100ml 37 0.15 

pH 7.86 88 0.12 

BOD 5.9 mg/L 51 0.10 

Gangapur 

Dam 
Nitrates mg/L 0.10 36 

Phosphates mg/L 0.10 

Temperature 24 ° C 17 0.10 

Turbidity NTU 0.08 

Total Solids Mg/L 0.08 

114 



December 2007 	NSFWQI Sample Calculation for Primary Data 

Sampling 

Location 
Parameter Results Unit 

Individual 

Quality 

Rating (qi) 

Weight 

Factor 

(wi) 

Water 

Quality 

Index 

Dissolved Oxygen 5.558 % sat 5 0.17 

Faecal Coliform 223.83 MPN/100ml 34 0.15 

pH 7.11 90 0.12 

Kushawart 

BOD 8.69 mg/L 71 0.10 

69 Nitrates mg/L 0.10 

Phosphates mg/L 0.10 

Temperature 27 °C 13 0.10 

Turbidity 1.0 NTU 96 0.08 

Total Solids Mg/L 0.08 

115 



February 2008 	 NSFWQI Sample Calculation for Primary Data 

Sampling 

Location 
Parameter Results Unit 

Individual 

Quality 

Rating (qi) 

 Weight 

Factor 

(wi) 

Water 

Quality 

Index 

Dissolved Oxygen 6.8 % sat 5 0.17 

Faecal Coliform 78 MPN/100ml 47 0.15 

pH 8.1 84 0.12 

BOD 5.1 mg/L 55 0.10 

Gangapur 

Dam 
Nitrates 0.23 mg/L 97 0.10 57 

Phosphates 0.011 mg/L 100 0.10 

Temperature 29 ° C 11 0.10 

Turbidity 22 NTU 59 0.08 

Total Solids 181 Mg/L 75 0.08 

116 



Table 5.2 	NSF Water Quality Index for primary data 

Sr No Sampling 
Locations DEC - 2007 FEB - 2008 

1 Kushawart 69 64 
2 Gangapur Dam 56 57 

3 Someshwar 54 55 

4 Anandwali 52 51 

5 Victoria Bridge 52 51 

6 Ramkund 55 52 

7 Goda Kapila Sangam 42 41 

8 Tapowan or D/S of Nasik 48 47 

9 Dasak Village 52 54 

10 Saikheda Village 54 61 

117 



Table 5.3 	NSF Water Quality Index for Secondary data 

Year 

Sr Nos. Sampling 
2002 2003 2004 2005 2006 2007 

Locations 

1  40 42 44 45 56 52 
Kushawart 

Gangapur 
2 36 38 40 42 49 57 

Dam 

3 Someshwar 35 36 38 40 48 53 

4 Anandwali 34 35 37 39 46 44 

Victoria  
5 33 32 33 32 47 52 

Bridge 

6 Ramkund 35 34 40 40 44 51 

Goda 	Kapila 
7 - 31 - - - 39 

sangam 

Tapowan 	or 
8 34 35 40 41 45 47 

D/Sof Nasik 

9 Dasak Village - 49 - - - 50 

Saikheda 
10 - 51 - - - 56 

Village 

118 



NSF Water Quality Indices 

The water quality indexes of the Godavari River for the various sampling stations are 

tabulated in table 5.3 to ascertain the water quality at the respective stations. 

Table: 5.4 	Water quality index in the selected study stretch 

Sr. 

No. 

Sampling 

stations 

Year 2003 Year 2007 Dec. 2007 Feb. 2008 

DW IV C DW IV C DW IV C DW IV C 

1 SS0 B 42 0 M 52 Y M 69 Y M 64 Y 

2 SSI B 38 0 M 57 Y M 56 Y M 57 Y 

3 SS2 B 36 0 M 53 Y M 54 Y M 55 Y 

4 SS3 B 35 0 B 44 0 M 52 Y M 51 Y 

5 SS4 B 32 0 M 52 Y M 52 Y M 51 Y 

6 SS5 B 34 0 M 51 Y M 55 Y M 52 Y 

7 SS6 B 31 O B 39 0 B 42 0 B 41 0 

8 SSA B 35 O B 47 O B 48 O B 47 0 

9 SS8 B 49 0 B 50 0 M 52 Y M 54 Y 

10 SS9 M 51 Y M 56 Y M 54 Y M 61 Y 

DW 	= Descriptor words, IV = Index value, C = Colour, 

VB = Very bad, 0-25 R = Red, 

B = Bad, 26-50 0= Orange, 

M = Medium, 51-70 Y = Yellow, 

G = Good, 71-90 G = Green, 

E = Excellent, 91-100 B = Blue 

119 



From the above tables it is observed that, it can seen that the NSFWQI is between 31 to 

51 for the year 2003 and index values between 39 to 57 for the year 2007 for secondary 

data where as index values varies from 42 to 69 for primary data at selected study stretch 

at sampling location no 8 index values for all the months is observed less as compared to 

next two sampling locations reason is that the discharge/effluent of 78 MLD sewage 

treatment plant confluence to this point and hence because of this the index has increased 

to indicating the impact of STP on the river water quality. The quality of water before 

STP also shows improvement because, after the year 2003 waste water from the city 

which was discharging in the river has been diverted to the STP. 

Primary as well as secondary data clearly indicates that river water quality degrades 

while its passage through the city. The index value decreases from station 3 towards 

downstream and attains lowest value at station 7 and index increases from sampling 

station 7 to sampling station 10 in the year 2003. The index values increases in the year 

2007 at all sampling locations as compared to the year 2003 the values of NSFWQI 

between 26 to 50 indicates, the river water quality as "Bad" in the descriptive words and 

denotes, colour orange and the values of NSFWQI between 51 to 70 indicates, the river 

water quality as "Medium" in the descriptive words and denotes colour Yellow as shown 

in the enclosed river water quality maps and graphs. Only these two colors and index 

ranges are observed in the selected study stretch that means water quality was bad during 

the year 2003 and it gradually increasing towards medium till today because of the 

several conservation measures are taken by the Nasik Municipal Corporation which are 

discussed in para 5.4.1. 

5.4 WATER QUALITY MANAGEMENT OF GODAVARI RIVER 

As discussed earlier, the main pollutants in River Godavari are faecal coliform and 

organic wastes. The water quality management measures to be adopted should 

target the removal of these two main pollutants first. The main source of faecal 

coliform is waste water coming into the river from the numerous drains and the 

direct sewage generated near the river banks. The lack of proper management of 

municipal solid waste .in some areas of the city has led to its being dumped 

indiscriminately into drains and the river itself. Same of water quality techniques are 

120 



suggested to tackle the main sources of pollution of the River Godavari e.g. Sewage 

treatment, effluent treatment plants for industrial waste water, solid waste treatment 

and disposal plants, Low Cost Sanitation, Electric and Improved Crematoria, Bathing 

Ghats / River Front Developments, Plantation and Land Scaping, Biomedical waste 

treatment plant, Decentralized sewage treatment plants etc. 

The key to the water problems is control by water quality management planning and 

proper implementation of various pollution control acts, environmental laws enforcement 

of national standards, the licensing and policing of discharges, by following approved 

procedures in agriculture, and by creating environmental awareness on the part of the 

public with proper control measures. 

5.4.1 Management Measure Suggested To Control Water Quality of Godavari 

River 

5.4.1.1 Sewage Treatment 

Need for wastewater treatment 

The purpose of wastewater treatment is to remove the organic and inorganic solids. The 

organic solids are decomposed by microorganisms and inorganic solids that are inert are 

removed by sedimentation. The treatment of sewage consists of primary, secondary and 

tertiary treatment. The primary treatment units are screen chamber, grit chamber, and 

primary settling tank. The secondary treatment units are aeration tank and secondary 

settling tank. The tertiary treatment units are rapid sand filtration or slow sand filtration 

and nutrient removal by various methods. The domestic sewage is the major source of 

pollution for surface as well as ground water. The water becomes unfit for various uses 

and causing waterborne diseases. The discharge of untreated wastewater into, the aquatic 

environment is the main cause of diarrhea diseases. As the quantity of wastewater 

discharged into the rivers/water bodies exceeds the self cleansing capacity of rivers the 

dissolved oxygen in the water reduces and the aquatic life will starts disappearing. As the 

rivers are the major sources of drinking water needs, the treatment of wastewater 

becomes necessary. 

The waste water treatment systems are very essential for the following reasons 

121 



To reduce human disease and to promote public health, 

To eliminate gross water pollution effects and 

To achieve levels of water quality that allows native marine organisms / aquatic life to 

return to normal growth patterns and allows full human recreational use. 

Removal of Suspended Solids by Clarification (In Sedimentation Tank) & 

Decomposition (By providing Suitable conditions for bacteria) 

Removal of Organics by Decomposition (By providing Suitable conditions for bacteria) 

& Provide conditions for separation of the wastewater from the Bacteria. 

Removal of Residual bacteria present in separated wastewater by adding powerful 

oxidants such as Chlorine. 

DESIGN PERIOD: 

The sewage treatment system is normally designed to meet the requirements for a period 

of 30 years or more after the completion of construction activities. The system should not 

be under-loaded in the initial years nor be over-loaded in the dying stages. A provision 

has also to be made for installation of civil structures at any later date depending upon the 

requirement. 

POPULATION AND WATER DEMAND OF NASIK CITY: 

Present population of Nasik City is 15 Lacks and the present treatment system is for 60% 

of the total waste water generated, for remaining 40% sewage one more sewage treatment 

plant of 52 MLD capacities UASB technology work is in progress and other two more 

STPS are proposed. Existing treatment systems are UASB and ASP technology based out 

of three two are 78 MLD and 22 MLD of UASB technology based an done is 7.5 MLD 

Activated Sludge Process technology based. One more STP of 52 MLD UASB based 

work is in progress. All these existing and proposed sewage treatment plants are as per 

national River Conservation Plan (NRCP) and hence the activities of NRCP are taken in 

to consideration. 

The manual of water supply and treatment shows a water requirement of 135 lit/cap/day 

is sufficient for domestic use. Since in this project, the domestic water supply is only 

122 



considered. The study done in the report of domestic water conservation has also 

mentioned that 135 lit/cap/day supply of water fulfills the public demand. According to 

IS 1171-1971 also, in India on an average the domestic consumption of water under 

normal conditions is 135 lit/cap/day. Hence the figure is chosen. 

Hence by considering losses in treatment plant and distribution system = 15 % and 5 % 

for non domestic supply, water treatment plants are to be designed for the capacity of 

= (1500000 X 135 X1.20)/ 106 

= 202.5 MLD 

Presently three treatment plants are working properly with a capacity of (78+22+7.5) 

MLD, that means only 107.5 MLD wastewater is treated by Nasik Municipal Corporation 

and remaining 95 MLD (202.5 — 107.5 = 95 MLD) waste water is directly discharged in 

to Godawari River through various domestic wastewater Nallas which causes river 
pollution. 

Nasik city has grown in a haphazard manner with absolutely no planning at all. To 

plan and lay a sewer system in the city is an impossible task as of now. The only way to 

stop the waste water from entering the river, is to intercept all the drains and tributaries at 

their point of confluence with the river and treat and dispose it properly through various 

treatment plants installed by Nasik Municipal Corporation. Present population of 

Nasik city is more than 15 Lacs and the 60% waste water is treated through various 

treatment plants like 78 MLD UASB based plant at Tapowan Nasik and 7.5 MLD ASP 

based treatment plant at panchak village, Nasik and 22 MLD plant of UASB based at 

chehadi village additional 52 MLD UASB sewage treatment plant work is in progress at 

Tapowan and the same will be completed in the next year. After completing this plant 

additional 10 % waste water will be treated, even though there is scope for remaining 

30% waste water treatment for which I will suggest two more decentralized sewage 

treatment plants. 

5.4.1.2 Municipal Solid Waste Management 

Presently solid waste collected by the Nasik Corporation from major part of the city, the 

focus should be require on management of solid waste in the adjoining areas of the 

123 



city. The most effective method to manage waste in these semi-urban areas is by 

localizing the collection and treatment of the waste, i.e. waste generated - within one 

locality is collected and treated within that locality itself. In the commercial areas, it 

shall be the responsibility of the traders to collect their own waste and store it at sites 

designated by the Nasik Municipal Corporation for collection or transport it 

themselves to the treatment sites. The cheapest methods of waste treatment are 

heap composting and vermin composting. The organic fertilizer produced from 

composting can be sold off to generate money. 

Finally, solid waste management depends on the people's attitude and co-

operation. If the entire community shows willingness to mange their waste, there is 

nothing that can stop them from doing it. To create this willingness, it takes a lot of hard 

work on the part of the experts to educate and spread awareness about solid waste and its 

management required by the Nasik Municipal Corporation and various government 

authorities. 

5.4.1.3 Public Participation 

In any conservation project, the role to be played by the public is of utmost 

importance. There are many stakeholders involved with the River Godavari. 

Various Government Departments, like the Department of Urban Affairs, the Nasik 

Municipal Corporation, the Maharashtra State Electricity Board, the Maharashtra 

State Pollution Control Board, the Agriculture Department, the Tourism Department, 

etc, have a direct role to play with regards to the.river. The main stakeholders are, of 

course, the public. A clean River Godavari means better living environment, clean 

water to use and even recreation. 

The only source of pollution in the river is from anthropogenic activities. 

Stopping these activities will be the only solution to restore the river to its pristine 

state. The attitude of the people should change completely. They should manage their 

wastes in a proper manner instead of directly discharging or dumping them into the 

river. The Government departments can only create awareness among the public about 

the river and its conservation. It is finally only up to the people to see that the river is 